
DEVELOPING SKILLS FOR BETTER WATER MANAGEMENT

A N N U A L  R E P O R T  2 0 2 2



SUMMARY
4   OiEau in brief

5   Countries where OiEau operates

6   �Our values and missions

7   Our trusted partners

14   Key highlights of 2022

16   �Continuous training for water and environmental professionals
• �Reinforcing the skills of the Departmental 

Mixed Syndicate for Water and 
Sanitation (SMDEA) in Ariège

• �A key challenge: training elected 
representatives

• �Changes in vocational training and 
impacts on OiEau

• �OiEau continues to develop its online offer
• �Drinking water production: OiEau's new 

educational platform
• �Custom training for French government 

services

• �Training of international water and 
[...]
exchange mission
Paris 
See p 31

Obtaining the 
“Environmental 
Protection” approval
France 
See p 4

OiEau’s internal seminar
Limoges / La Souterraine - France 
See p 48

MARCH

NOVEMBER DECEMBER

APRIL

JUNE

15



CONTINUOUS TRAINING 
FOR PEOPLE IN THE 
WATER, SANITATION, 
WASTE AND 
ENVIRONMENT SECTOR

2022 was marked by very intense vocational training activity, with our clients expressing 
a strong need for face-to-face training, particularly on traditional topics such as 
networks, service management, purification and production of drinking water.

In France, OiEau saw increased traction with large metropolises, local authorities and inter-
municipal trade unions. “For many years, Limoges Metropole has made use of OiEau’s 
training, delivered in Limoges and La Souterraine, as 
it’s an effective way to upgrade the skills of our staff.” 
commented Jean-Luc Mazeau, Deputy director 
general of the Quality of Life Division (waste, water, 
sanitation, natural spaces and renewable energies) 
for Limoges Metropole, one of OiEau's main local 
authority clients.
OiEau has also confirmed its commitment to training 
staff from private operating groups.
Remote training is now well established, with 700 
people trained remotely in 2022 and a wide range 
of online training types (synchronous and hybrid 
training, virtual tours, videos on specific skills and 
operations, etc.).
Internationally, training activity has also been intense, 
with a strong synergy between training activities and 
technical support in Switzerland, Tunisia, Gabon, 
Ghana, Palestine, Thailand, and so on. 	
Educational engineering has been developed into missions to assess skills, support the 
design of training plans and assist in the creation of training centres in Morocco and 
Benin.
Finally, this year we launched the new OiEau website. It features an area dedicated to our 
training, which includes new presentation, search and online pre-registration functionalities 
that have led to a significant increase in registrations since the first semester. 

“The training course we’ve 
designed in collaboration with 
OiEau means we can recruit 
people who aren’t familiar with 
water treatment. This levelling up 
of technical skills, complemented 
by an internal training course, 
helps to diversify our pool of new 
recruits. We’re very satisfied with 
our collaboration with OiEau.”

Mr Chataigner,  
Deputy CEO of Centre Seine - Veolia

35 permanent 
t r a i n e r s

+ 40 years
of experience  320

training programs 

& 607
sessions per year

5,183
people trained per year

 All levels:
workers, technicians, executives

45 000 m2
of educational units for
work situation scenarios

Face-to-face,
distance and
digital training

16,130 training 
days

16



A key challenge: 
training elected 
representatives
In 2022, French accreditation of “Training for 
Elected Representatives” was renewed, enabling 
OiEau to offer adapted individual training in a 
short format (2 to 3 hours) and remotely.
To encourage French elected representatives 
to become involved in technical or operational 
matters (e.g. GEMAPI) in addition to more 
traditional topics (safety, legislation), OiEau 
proposes integrating them into collaborative 
projects, for which the elected representatives 
are strategic decision-makers.
For example, OiEau will participate in the 
“Vienne Métropole”, “Vienne médiane et 
affluent” and “Briance” regional contracts for the 
management of aquatic environments (CTMA), 
for six years, on very technical issues as well as 
multi-stakeholder dialogue.
Between 100 and 200 elected representatives 
were able to receive training in these CTMA, by 
using their training entitlement and associated 
funding.

Changes in 
vocational training 
and impacts on OiEau
In 2022, in France, the job tensions in the 
water sector confirm the forecasts of the 
study on “Commitment to the development of 
employment and skills” by the French Water 
Sector (March 2021). The age pyramid of 
the staff, combined with a limited amount of 
initial vocational training, means that demand 
cannot be met. The aim is to provide skills to 
more generalist, often inexperienced profiles. 
OiEau's educational platforms and expertise 
are a much appreciated solution. In 2022, 
there was a high demand for technical 
training, making it the best year ever in terms 
of enrolments for our catalogue courses. This 
has enabled us to continue developing new 
training formats, remotely and / or online, to 
further facilitate the transfer of professional 
knowledge.
Enrolments for catalogue courses in 2022:
+ 17,5 % compared to 2021
+ 5 % �compared to the best year historically

Reinforcing the skills of the Departmental 
Mixed Syndicate for Water and Sanitation 
(SMDEA) in Ariège
Ariège’s Departmental Mixed Water and 
Sanitation Syndicate (SMDEA) is a public body 
operating in 297 communes in France, managing 
its prerogatives directly for its 85,000 customers. 
The SMDEA is primarily involved in the production, 
distribution and operation of drinking water, 
and the collection and treatment of wastewater 
(collective and non-collective sanitation).
In recent years, the SMDEA has faced recruitment 
difficulties in a number of short-staffed 
professions. In addition, as the union changes, 
it needs to reposition its employees in changing 
jobs, while at the same time implementing a 
process to strengthen and recognise the skills of 
its staff.
To meet these challenges, OiEau is supporting 
the SMDEA over the period 2022 - 2025 by 
carrying out the following tasks:
• �Preliminary assessment of the skills of the staff 

in the drinking water production and networks 
and wastewater treatment plant operation 
departments.

• �Design of training courses in the form of 
individualised curricula and implementation of 
the multi-year training plan.

• �Validation of blocks of acquired skills for each 
learner on the basis of short term assessments 
at the end of the course and long term 
assessments a few weeks later.

In a second phase, certain agents will be trained 
by OiEau so that they can continue to progress 
until they reach expert level, thereby becoming 
the technical referents for the SMDEA in Ariège.

View of the remote skills assessment application. ©OiEau

17



OiEau continues to develop its online offer 

To support the growing demand from our partners 
and clients, OiEau's digital division helps our 
experts to produce online content for our four 
areas of expertise. 

Key figures 
• �700 people trained remotely in 2022 (catalogue, 

custom training, webinars); 
• �34 majority online training courses in the training 

catalogue;
• �Participants from all organisations: local 

authorities, design offices, manufacturers, 
equipment suppliers, elected representatives, 
government or local authority technical 
services, managers of aquatic environments, 
stakeholders in catchment areas, stakeholders 
in rainwater management, etc. 

• �A wide range of topics: circular economy and 
waste, drinking water and sanitation, industry, 
town planning, rainwater, etc. 

Main achievements in 2022
• �Co-modal training (simultaneous face-to-face 

and distance learning), hybrid (face-to-face and 
deferred distance learning) and 100% distance 
learning courses.

“Rainwater management and nature in the city” Webinar. ©OiEau

• �Webinars on Water Safety Plans (WSP), 
improving rainwater management practices 
and nature in the city, for the French Office for 
Biodiversity (OFB), etc.

Series on “Words from....”. ©OiEau

• �Information videos on our activities. 

MOOC for the Life Zeus project. ©OiEau

• �Educational products: MOOC (or online 
training), virtual tours of technical facilities, 
technical processes.

Motion design presentation of the leak detection role. ©OiEau

• �Motion design activities to present the 
competencies of the water sector. 

Presentation video for “Discovering the water sector” training. ©OiEau

• �Themed videos (waste, drinking water and 
sanitation, etc.).

  �More information at:
Video presentation of the Digital Unit: 
www.oieau.org/en/actualites/video-words-
from-the-digital-unit

18

https://www.oieau.org/en/actualites/video-words-from-the-digital-unit
https://www.oieau.org/en/actualites/video-words-from-the-digital-unit


Drinking water production: OiEau's new 
educational platform

The drinking water production educational 
platform in La Souterraine consists of several 
treatment pilots. These processes make it 
possible to clarify and refine river water to 
transform it into water intended for human 
consumption: coagulation, flocculation, 
decanting, filtration, ozonation, activated carbon, 
limestone neutralisation, remineralisation (CO2 + 
lime), ultrafiltration, disinfection, etc. 

The water is treated in two drinking water 
treatment plants at the same time: a “Pulsatube” 
plant, named after the decanter of this plant, 
and a “Claribloc” plant. The latter was replaced 
in 2022 by a new compact clarification pilot with 
an average flow rate of 15 m3/h. These pilots are 
mainly used for training in the operation of drinking 
water treatment plants and for demonstration 
purposes during our training courses on drinking 
water treatment processes.
Financed by the OiEau's own funds, built in 
stainless steel for durability and assembled by 
the OiEau's technical services, this new drinking 
water treatment pilot offers:
• �optimised treatment in terms of hydraulic 

clarification: coagulation, flocculation, lamellar 
decanting, filtration on sand or other materials; 	

• �visual observation of water quality changes, 
including floc formation;  	

• �performance of numerous tasks: measuring 
flow rates, adjusting reagents, monitoring water 
quality (turbidity, iron, manganese, organic 
matter, ammonium, hardness, alkalinity of the 
water, etc.), modifying hydraulic conditions 
(contact time, flow speed).

New compact drinking water treatment plant - OiEau Training Centre -  
La Souterraine site. ©OiEau

Custom training for French government 
services
In 2022, OiEau delivered the first training course 
aimed at providing knowledge and expertise in 
urban sanitation, to officers in the departments 
responsible for water policing and environmental 
services, in the French Ministries of the Sea, 
Ecological Transition, and Territorial Cohesion.
The initial educational engineering phase with 
OiEau resulted in a custom training course of 9.5 
days, 6 of these face-to-face on sites selected 
through consultation, and 3.5 as remote learning.
These government officers were therefore able to 
strengthen their skills in a variety of tasks relating 
to sanitation, such as:
• �leading technical meetings with local authorities 

and system operators;
• �examining applications for declaration or 

authorisation of systems;
• �annual assessment of the legislative compliance 

of systems.

At the end of the training, OiEau provides the 
trainees with all the training documents as well 
as additional materials, in printed and digital 
format, which can be accessed on our online 
training platform (operating guides, control 
sheets, thumbnails, particularly on the visual and 
olfactory diagnosis of effluents).

“OiEau has succeeded in building 
a custom curriculum that meets the 
high requirements of the contracting 
authority, the Water and Biodiversity 
Directorate. The test year of 2022 is 
very satisfactory. The training plan 
will be rolled out to other geographi-
cal sectors in 2023.” Ms Noiret, Head of the 
Competition Training Engineering Department - 
Ministry of Ecological Transition, Nancy CVRH

19



Training of international water and sanitation 
personnel

Internationally, OiEau's training activity continued 
to be intense in 2022, with a strong synergy 
between training and technical support activities. 
OiEau operated in various geographical 
areas, such as Europe (Switzerland, Belgium, 
Luxembourg), Africa (Tunisia, Gabon, Ghana, 
Ivory Coast), the Middle East (Palestine), Asia 
(Thailand) and the Caribbean (Dominica, Saint 
Lucia), etc. In 2022, the largest numbers of 
professionals trained by OiEau came from the 
French-speaking Swiss Group for the Training 
of Wastewater Treatment Plant Operators (FES) 
and the National Sanitation Office (ONAS) in 
Tunisia.
For over 20 years, OiEau has been contributing 
to the degree programme organised by the 
French-speaking Swiss Group for the Training 

of Wastewater Treatment Plant Operators in 
preparation for the “Wastewater Treatment 
Plant Operator” Federal Certificate examination. 
Since 2002, around 600 operators of wastewater 
treatment plants in French-speaking Switzerland 
have been trained by OiEau and the other FES 
partners.  
Additionally, in 2022, financed by the German 
Kreditanstalt für Wiederaufbau and the Swiss 
State Secretariat for Economic Affairs, OiEau 
was able to implement the training plan for ONAS 
staff in Tunisia, to help its operators manage the 
modern infrastructures of their sanitation assets 
on the topics of “maintenance, laboratory and 
automation”. This training plan, which will run 
from 2022 to 2024, covers 300 days of training, 
35 subjects and 70 sessions and will be mainly 
carried out in Tunisia, but also in France.
“We have used OiEau’s training 
courses for many years now. We’ve 
always been very satisfied and so 
we have full confidence in OiEau's 
ability to contribute to this strategic 
training programme for staff operating 
wastewater treatment plants in 
French-speaking Switzerland.” 
Mr Margot, President - FES

Practical work during a training session for ONAS staff. ©OiEau

Veolia & Limoges Metropole: significant 
investment in training 
Changes in the technical and asset management 
of water and sanitation services, the search for 
the best network yields, the implementation of 
water safety management plans (WSP), energy 
optimisation, rainwater management and so on, 
require private and public operators to continue 
boosting the skills of their staff to prepare for the 
major challenges of resilience to climate change. 
In 2022, on its sites at Limoges and La 
Souterraine, OiEau trained 177 Veolia agents 
and 110 from Limoges Metropole, mostly on the 
operation of water services and sanitation.
OiEau also partners Veolia STI in the training 
and development of future purification plants in 
Montpellier. In the same way, we work alongside 
Limoges Metropole to support its hydric transition, 
implementing its new sanitation procedures 
or the contract for the management of aquatic 
environments (CTMA).

1
43
44

2
3

9
8

	Drinking water treatment
	Water supply and distribution
	Sanitation and rainwater
	Automation and maintenance
	Pumping

	Service management
	Water treatment
	Waste
	Drinking water production
	�Analysis, flow measurement, 
control

Agents trained for Limoges Metropole

Agents trained for Veolia
2

8

7
4

1
9

23
46

20



Wastewater treatment: important 
developments

Energy savings, sludge sanitation, wastewater 
reuse, micropollutant treatment... Wastewater 
Treatment Plants (WWTPs) are already 
undergoing, and will undergo, significant 
changes.

OiEau offers around 40 vocational training 
courses on wastewater treatment to strengthen 
the skills of the various stakeholders in the sector, 
in terms of choice, design, sizing, operation and 
maintenance of WWTPs.

To illustrate this training, OiEau has showrooms, 
wastewater treatment plants (activated sludge, 
physico-chemical treatment, flotation, etc.), 
physico-chemical and biological analysis 
laboratories, sludge dewatering units (centrifuge, 
filter press, belt filter, etc.) and a set of visitable 
pipes.

On the La Souterraine site, OiEau has designed 
a 220 p.e. activated sludge WWTP equipped 
with tertiary treatment, specifically for training. 
This functional unit can supply different water 
qualities:

• �Bathing water obtained by screening and 
ultraviolet.

• �Water reusable in agriculture after ultrafiltration.